WINCH MOUNT INSTALLATION INSTRUCTIONS KAWASAKI TERYX KRX 1000

ITEM	PART#	QTY.	DESCRIPTION
1	1642-1	1	Winch Mount Plate
2	1642-2	1	Fairleaad Plate
3	HDW2102	4	3/8 x 1-1/4 Hex Bolt
4	HDW2182	2	3/8 x 2-1/2 Hex Bolt
5	HDW2100	2	3/8 x 1 Hex Bolt
6	HDW9001	8	3/8 Flat Washer
7	HDW7061	4	3/8 Nylock Nut
8	HDW9048	4	3/8 Lock Washer

The winch mount plate will be installed on the inside of the front end as shown in the left picture using the $3/8 \times 1$ hex bolts, washers and nylock nuts on top and the $3/8 \times 2$ -1/2 hex bolts, washers and nylock nuts on bottom. **NOTE:** You should first bolt the winch on before installing the main winch mount plate.

For the fairlead plate, install the fairlead to the plate and then bolt the fairlead plate to the front as shown using the $3/8 \times 1-1/4$ hex bolts, flat washers and lock washers into the stand offs on the main plate.

Make sure you feed you cable through the fairlead before install the fairlead plate.

Tighten all bolts securely.





THIS MOUNT ONLY FITS THE LARGE WINCHES WITH THE 6-5/8" BOLT PATTERN



Questions or Comments Call 320-964-1616 Monday thru Thursday 7:00 to 4:30 CST

INST1642